ITiagxX SPEE0D TECHINOLOGY

1/ 10 DRIFT CHASSIS

MANUAL

ON ROAD USE ONLY
FULL BALL BEARINGS

WHEELBASE : STANDARD 257mm (adjustable)
WIDTH : STANDARD 190mm (adjustable)

GEAR RATIO : 2.12 (36T/17T) X 1- - ¢ 4 1T
CASTER : 8 degrees variableness o " O
# SPECIFICATION AR E WITHOUT NOTICE




FXX-D S

1/ 10 DRIFT CHASSIS

OOL

& ACCESSORIES

Necessary tools and accessories for [ FXX-D S ] assembly
FXX-D S BRI AREH

0.05' L ¥ @
Hex 5.5 & 7.0 Alum. wrench
5.5 & 7.0 ERRF 7 A 5 Y 0 00 5 7 A
(7 Hobby knife
| l 3 X35 Pin E£I7)
1.5 L Wrench 3 X35 &M
1.5 L 1iF
(i M3 X3 screw X2
' M3 X 3 Lk fF1fEk =
] Screwdriver
/f?:; R HEF
2.0 L Wrench
2.0 L 7F - :
ntenna pipe
R %
ul T —
cissors
4 O/\ZC 2 R-clip X5 ad
2.5 L Wrench R
2.5 L #%F
Side cutter
# O st
20X 80 EVA double sided tape 20X 80 Sponge
EVA ®imiE R AR AR
Needle nose pliers
Inner sponge 4 i
0B A4S
- @ W= 4MM n
210272
: Turnbucle wrench
- » AR S
Damper oil #300 W Black grease
BEREH #300 T:D:;” :;Z“’“ 2H
¢ EII;’GEAEE Please follow the assembling figures and instructions closely
for your [ FXX-D S1 best performance !
" AR N T SR LU R [FXX-D S] SAFMAE |

FXX-DS 2



W=

- LOWER DECK PARTS
ERIACHE

7. PARTS BAG l

ﬁlil ABEEW Attaching sponge LBEFY Battery guard assembly

|
el | Wit iR iE g
Y Sy I
| side openin
Battery guard X1 | ® guard I:E}'nn::ur::?‘:

20280 sponge X1 - 20> 80 sponge
Pk ' p2l ]
; 17 Dsgange @ side é:upening
guard cover
© ) 4 L
' O side opening
i guard knob
=
Side openin Side opening L Battery guard X1 x2 20 X 40 sponge © M3 x5
guard mount X1 guard cover X1 LBt i iR gt
(I 2 1A IR T Make 2
M3 X8 3
O O MM screw X8 7 ABIEEY ESC plate assembly
L EER A WRER AR
o M3X10 '
WL screw X1
JLERER R
M3 X5
tUi | screw X1
Side opening ESC plate X1 +F REAR & -
il T AR R R : Ny
s M3 X 14 \;
(Jmmmmm  screw x \(__t_) @ side opening

: E AR ' _ ESC plate

Side opening guard knob X 1 m Front & rear suspension m Attaching battery guard © side opening

L S el
RIBR =L IRARF 38 P3 O-ring (black) X1 mount assembly | R T IBR \ ﬁ‘)_“ guard cover
O (%) Al 1 RS A e | REAR < :—‘5

L battery guard €

battery guard @

@ suspension

Suspension
mount (-0.5) x1 | [FRONT]|

@ @uspension mount (-0.5)
THESEE (-0.5) mount (+0.5)
Suspension
O -I-@,,S O mount (+0.5) X1
THERE (+0.5)

OFPTIONAL PARTS

820036

Alum. suspension
<0 wE=y 0.5 O> mount (-DPﬁ}

inodE THERE (-0.5)

820037
O| |wi=r +0.5 |O Alum. suspension

mount (+0.5)
IS ETHRSE (+0.5)

# 210321 suspension balls 2.5X 5 is required
for Alum. suspension mount installing.
LI EFEEC (210321) HESHIRERA AI{ER -

@ side opening
ESC plate

FXX-DS 3




-1 FRONT LOWER ARM

7. PARTS BAG g

TS
ASSEMBLY TIPS
88T
y LUZTEW Front lower arm assembly |
T PUSH
A

I =

i o @ 2.5 X 3 shaft bush
: © 5.8 ball connector
—— 1 - 5.8 ball
= : connector
@ @b © 5.8 X 26 adjuster O N3 %12 /x'ﬁ o
HT Front lower arm X2
HT &1 FH#es G I— 25%x3
i = <D © 2.5X46 arm shaft shaft bush
\ O\H +0.5 Ho \ \ " 3
3X5.8X10 P M3xX100) lower arm @
Suspension mount (+0.5) X1 spacer Tools

THESE (+0.5)

4.8 copper @
I I hex ball

2.5X46 arm shaft X2
1SS FR A

@ lower arm

oo

2.5X 46 arm shaft ©

3X5.5X2 spacer @

5.8 26 Adjuster X2 M3 %10
o ® 2.5 1 shaft buah °
i 2.5% 1 shaft bush X2 2.5X 1 shaft buah
@ : OISR ﬁl@ Prea
@ 2 5% 3 shaft bush X2
WOWIEE

@] 3xX58x1spacer X2 | ~ _~ ~ ~ ~ ~~ -~ -~~~ -~ “~"“"T™"Tf¢T/"~"“"“"Tf™¢/~"T"™4/“"~“"*~“"™*"™"™"™>"~""™>"™>"™>"™""™""~>""~7° T SIS B S e e e S S e
s ABEFFY Attaching front lower arms : |

@ 3X5.5X2 spacer X2 LRATT R
Bh

UIH 4.8 Copper hex ball X2
R BB

[[:[] 5.8 ball connector X2 ‘H

FKER

Tt M3 X 8 screw X2

JLEAMRER
(HHHH M3 X 10 screw X2
EEER &
M3 X12 screw X2
GFH'I_EHHHHI bty

OPTIONAL PARTS:

O| | wis=r +0.5] |0

820037 suspension mount (+0.5) ©
Alum. suspension mount (+0.5)
{EE5 & TFHRESEE (+0.5)

% 210321 suspension balls 2.5 X5 is required
for Alum. suspension mount installing.

Ll EF5EC (210321) HRIAERERA A (A

FXX-DS 4



@ steering
arm B

connector

copper ball
RIREEREM3 X GEREHE SRR 7] & RS AR -

@ 48x45
Carefully tighten M3 X6 screw till
steering joint plate turning freely

@ steering adjuster
4

#H 52 8 =) 2 il

O 4.8 ball connector L

\°)
_a_u“_-w@

\ ﬁﬁwy /Mmﬁ
L/

O 3x58Xx%3
spacer

&
1

ABEFY Attaching steering joint plate

FREmAE
)

ABIEFY Attaching steering adjuster

O V3x6
spacer

?/asxsxz.ﬁ

o
7]
o]
a
= =
L L -
® M
2 0 S
£ £
0 @ 9
D 4 M~ W
o X o &
£ e | £t
A o . o
(TR0 O E
i} £
-’
M <C <
m \\ ¢
0 0y
e
Br
E% s
FE @ X
Ne m o - @
Y Q X X X O
= o
.MU Eﬁ_m < = H XK
D i c = 17
p
= a @ .W. 2. 1))
o =) o
_ 18 <& cSa O o -
_ | ) = @ © M = c 1h
QL ....._I.__.__._H g = o Tp)
ne nhE & 5 = i g o
OF X X = - - 0
= o @ = [ih)
( O 8 BE Xs B 5 2 3 3 a
< - 9 g 2N > £ 8" 2 @ 4 @ 4 d =
X . pE 3 ZE = E= OS% ZFa & 9,
B = ¢ OE o 3 0 O 20
o X o O ’ — =
N = ® ® R = £ £ 83 & @ - il g
- = o g2 o 2 o ¥ X X 0 c
0T 3 L3 N = = = = < ® o g2
o iz O O = = © &
c = © X W
g £x O O = E B B m - O o BH
5 & & E 5 © 1
L (©/ &= o) o) O & & H &= @ SET
N

FXX-DS 5§



7. PARTS BAG ”

“ 5"
\© ©
Front upperarm A X1
Bl LA

:@ O zc; Q{DS O @);

Front upperarm C X1
Al EHESSC

Bl L iES

=
© ©y
Front upperarm B X1
Al LH#ES B

Front upperarm D X1
Al EfiEHD

- FRONT UPPER ARM

5.8 X 26 Adjuster X2

VLSt

M2.5 X6 screw X4
] SAER 54

GEHHHHH LA RAARIY

M3 X 25 screw X2
[ 5T 54

[I:IH 5.8 ball connector X2
B 58

@ 3X 5.8 X4 spacer X2
$F

DDITIONAL PURCHASE

\O O/

Caster block E
S EE

Caster block F

\O 0/

LRRBRF
210061
HT Upper arm spacer
HT L a4

AMBZZXW Front upper arm assembly

Al i #A %

© upperarm D

© 5.8 %26 adjuster

=
3

-
@\n

@ 5.8 ball connector

© upperarm C

@ upperarm B

O M2.5%6

5.8 ball connector @

@ 3X5.8 X4 spacer

@ upperarm A

O V2.5x6

CASTER SETTING

A, C, E, are available for swapping using.
Please refer to below instructions.
Below diagrams are for right arm installation.

Please change screw M2.5 X6 to M2.5X 10 for caster 12/16".

ASSEMBLY TIPS
H BT

5.8 ball
connector

5.8 &R

Upper arm
Al EHER

Tools
IR

FXX-DS 6



MBEFY Attaching motor mount

o7

ZE LREE

motor mount @
2.5 20 arm shaft @

ABEZW Attaching motor
ABTEFY Attaching front upper arm

FXX-DS T

—
Z
3
0
2
i
0
f—
0
>
\

od
i 0
=
\ A— m ﬁ o e § m ,
o\ [of [ e X s, *x W Io 3
¥ : % =
I |o S g8 == 22 KB |O -
i T 1 B S \dﬁj -
e o en Al (A —
_| ‘ = = 5p = L - i
o O = m_____m
H = — o= 40
A S e = M < i)
ot >
0 SE = W g ] Z&E
W



- REDUCER

7. PARTS BAG ﬂ

E 5

Reducer mount X1
S

[ o ||

Drive gear shaft X1

b Lo % 52

RS
Gear C shaft X1
‘ O O 23]
Gear B 20T X1
gigs B 20T
Propeller shaft joint X1
Rl
Gear A 28T X1
% A 28T ] 1.5X7.8 shaft X1

i

[ 1 2X11.8 shaft X1
i

Gear C 36T X1

e G 3X6X0.5spacer X3

BhH

4X6X0.1 spacer X1
B F

I:hEIEUﬂJID M2X6 screw X1
N © 4X6X0.3 spacer X1
e
1 M3 X6 screw X1
; [EEL S ;
@ E-Clip 3.0 X1
E1 3.0

m M3 <8 screw X4
[ SETER

—

4 X 8 ball bearing X2

M2 X 8 screw o A

E SRR (F3F)

y

| 5X10 ball bearing X2
1

“H M3 X8 screw X2
WL 4

Reducer holder x1

Gear ration adjuster X1

LBIUTFY Drive gear assembly

BEiheiHE

LBUTEW Gear ration adjuster assembly
SRR

drive gear shaft @
reducer mount @

gear ration adjuster @

4 X 8 ball bearing @)

1.5X7.8 shaft @

3X6X0.5 spacer @
@ gear A 28T

© 4X6X0.3 spacer
© E-clip

M3xX8 @

LBITXY Propeller shaft joint assembly
A%

LBUTEY Reducer holder assembly

@ 5><10 ball bearing

|
f
I
l
I
I
[
I
|
l
I
|
|
[
|
|

@ 510 ball bearing

2% 11.8 shaft @

© M2x8

<8
AP~

propeller shaft joint @

FXX-DS 8



LBIEEY Attaching reducer

% B RGEAE

.E€ lﬁ
NININ

Pinion Gear

* Loose both screws to adjust gear space.
RIS - 1§ L2825 R RREEN A ETIRE

Adjust upwards to
decrease gear ration.

o /| Vel LE B SR E SR EE o

e /
Adjust downwards to

increase gear ration.
SRAEELEBSER ) T AREE -

Adjust for proper space.
TECbES Tl

7 PARTS BAG ﬂ
*EO

1°

HT rear lower arm X2
HT #& TFHEsS

| o[l +25 [[o_ ||

Suspension mount (+2.5) X1
TSR (+2.5)

O

2.5xX46 arm shaft X2
HESE 1A

4.8 copper hex ball X2
4.8 B AERER

L ARER

2.5X3 shaft bush X2
CIEE

@ [ 2.5% 1 shaft bush X2

M3 X8 screw X2
DH il STLERERER

i M3 %10 screw X2
L. bk LE i

DFPTIONAL PARTS

_ll© ||

820039
Alum. suspension mount (+2.5)
HESTREE (+2.5)

= +2.8| |0

# 210321 suspension balls 2.5X5 is required
for Alum. suspension mount installing.

LI E#5EC (210321) HHESRERERA = fER

- REAR LOWER ARM
B TiEE

LBIEEYW Rear lower arm assembly

% T HEEH%E

@ HT rear lower arm

2.5X 3 shaft bush @

A V3x10

S

© 4.8 copper hex ball

/

2!

@ 2.5 <1 shaft bush

@ 2.5x46 arm shaft

2.5X% 3 shaft bush @

HT rear lower arm @

Q‘/

@ 2.5 1 shaft bush

e,
s
oy
g [
/ .|

© 4.8 copper hex ball

FXX-DS 9



R S

ABEEW Attaching rear low

RRATHRS

7 PARTS BA
T

)

Shortjoint X1\
FaFE

Bevel gear 36T X1
e 36T

Solid axle nut X1
oL |

Solid axle plate X2
REE MR

REAR

1% B B

C

—  Long joint X1
BB

5X8X4 bush X1
mE

Jointring X2
AR

[

M2.5 X 30 screw X1
BHIEMRER (30

3X6X0.5 spacer X1
H

10X 12X 0.3 spacer X1
BA

10X12X0.1 spacer X1
S

)} 10%15 ball bearing x2

A

- REAR SOLID AXLE (SPOOL)

e € 10X15

REAR TOE ANGLE SETTING

T o[ so+ [[o ]
riol §0- [[o_ |

Standard O
Setting

position : RF

ABEZY Rear solid axle (spool) assembly

R EMER

Example
HHEEH

© 3X6X0.5 spacer 1:1

@ short joint

M2.5% 30 @ T &
O joint ring @/@

L1l

| 11 1

\\ ball bearing solid axle plate @ @ solid axle plate
@\ Bevel gear 36T @ \§ GL @ long joint
e " @
10X12X0.1 @ 7 N '
spacer 1 \

@ 10%15

‘/'ﬂﬁ ball bearing ’ 5
\ H@\ @ joint ring ffﬁ
@\) 5 @ solid axle nut

10X12%X0.3 @

spacer \

FXX-DSs 10



= REAR DRIVEN SHAFT SET
B B 14 #ihiH

7z PARTS BAG g

ALNTFYW Rear driven shaft set assembly
005 14 RS 0 M3x3
6X10X3

Bearing holder X1  Ballbearing X1 2% 9.8 shaft @, Y
— IBARIE A i o
I (I B \
2%X9.8 Shaft X1 M3 X3 Screw X1 \ ‘

HhEH (S0 IE{EE f% .

K Chi) T bearing holder @ \

LHHH]":HHE] | Il: 1 s -

FXX Alum. rear driven shaft set X1
FXX i85 HWaEiEME

© FxXX Alum.
N OPTIONAL PARTS driverTahatt st

210365

FXX Reinforced propeller shaft set
FXX 38k i 4 ddia

7z PARTS BAG E

- REAR GEAR BOX
EyE

ABITFW Attaching rear driven shaft set o
7 5 W14 dnAE 0
LIS o) D -~. D)z
O (0 —g O] | /@ N \9
=T 1 -
_ e @ m /9
=5 .
O O j:ﬁ:t:::j: 8 X 14 ball bearing © ‘\ @ 510 ball bearing
- = i = /
-
: | & | =
Lo || =
Rear gear box cover X1 Rear gear box mount X1
#mhE 14 6 @ rear gear box mount
© bevelgear 17T

FXX-DSs 11



“‘w
e

O rear solid axle (spool)

4.8X4.5

copper ball connector

LBIFFY Rear solid axle (spool) assembly
& B

© rear gear box cover

- =, — |- aiie | — - r—— L v R— i r— i — - — i ] T A S i e e e e e e e i | i i | e s i s N i T s G i et T G i i i, i § Crimmr |~ -l i | | rimm— .~ | it~ —— § - mm— = m——n ——— — | " | fa—— . m—. i o i — i rp—"1] —

© rear upper turnbuckle

rear gear box @

Y |
h 4
S
S -
= X
5
o %
© = T
— o o mﬁ m
o~ X % X g =
K ﬁ.r.mm (4]
=& ¥ z= o = 2.8
o vE o= o= O & =
¥ 9 328 8r 9 %
2 ({e] o0 o0 W Ty
E 8§ &8 § &
= = = = ¥
@
-
-
=3
P e
4]
L
o

(i
ﬂbhm
Dmm
Cifm

X1

8 X 14 ball bearing
S

| Bevelgear 17T X1

OPTIONAL PARTS

FXX Alum. rear gear box

FXX g 2 iheEis

210384

FXX-Ds 12



upper deck A @

LRI

LBIEEW Attaching upper deck

—1BIR

Y
O
LU
a
X
Lu
o
o
-
\

X
= —
= X
m L
o ]
O = -
G 7 X X = Qg a
g f§ ¢ =g % ¥
oF ©F pE == I -+
M S H 9 E | mm m & - -
o] ] [va) o I b 4 *
S X X X ©
o ™ o e O = o
_l = = = oy x x
C - B S
g = S O e @ e
b &£ st | 57
P | =l =11
NN

FXX-DS 13

POPTIONAL PARTS
FXX Carbon upper deck 2.5
FXX B — 1848 2.5

210390

\oo



7. PARTS BAG E

-1 FRONT AXLE

il ¥

KPI upright A X1
KPI W A

KPIl upright B X1
KP| $&F% B

]

O

ALE il + #H

Brake calipers mount X2

Wheel hubs (brake disc shaped) X2
AR (SR

| —

il

M 2wD Axle x2
L

N 5%11 ball bearing X2
- =

10X 15 ball bearing X2
S

il 4.8 X 4.5 copper ball connector X2

|—==—y

@i

HBTREER
ﬂmm M2 X4 screw X2 1
EEEEEE :
2X9.8pin X2
i

M2.5X6 screw X2
(] SRR

M3 X 11 screw X4
ﬁ i g

ABEXW Front axle assembly

Hilsm A #E 52

@ wheel hubs

@ brake calipers

LBIEFY Attaching front axle

SEAN -é M3 X 11

©® 2x9.8 pin
ég} O 5x11 %\
\ ball bearing
2]
e %

€ brake calipers mount

@ 4.8 X4.5 copper ball connector

g © KPI upright B

Y;

O 10X 15 ball bearing

L . L S
, I-. I.ﬂ I‘::..u
w7
N 7
e |
___..f" | |

Standard setting A,D

Install location by reguired
KPI angle as list.

2WD axle @




= REAR AXLE
% R E

ABIEEW Rear axle assembly

thtmAEHR

7 PARTS BAG E
@ 48x45

4 ' - x copper ball connector
_ , @ wheel axle Make 2
HT upright X2 Brake calipers X2 |

HT #&E AR F

2% 9.8 pin @ @ HT upright

X2

10X 15 bearing €)

universal shaft 44 @

Wheel hubs (brake disc shaped) X2
AR (AEREY)

TR

Q Ej LBIEFY Attaching rear axle

Steel CVA universal shaft 44 X2
W8 CVA {9Thsd 44

6 wheel hubs
O 2<9.8 shaft

M Wheelaxle X2

Please tighten set screw
2.9mm on the flat.

5X11 ball bearing X2
5X 11 1B

10X 15 ball bearing X2
10X 15 HE#k

M2.5X2.5 screw X2
IR gt

&

M2 4 screw X2
Ba ERER &%

01[1 il 4.8 X 4.5 copper ball connector X2
' HMERERER S

2>X9.8 shaft X4
1

i

0

] 2X22shaft X2

wheel hubs
S 6

FXX-DS 15



= DAMPER STAY
Life 320

ﬁil=¥\FqTﬂEEIEMQ£§“'EI=E!"'

ABIEEW Attaching front damper stay
REARRS

A EE AR 52

Rear damper stay X1

R NS
S SRR ,gffﬁ“" {
M3 X8 screw X2

Y screw ‘ﬁi\\\h
i M3X10 o X2 © 4.8 copper hex ball

e
Gm]m 3X 8 screw X4 ABEFY Attaching rear damper stay

=R R M

ait © |l

4.8 Copper hex ball X4 3X5.56X2spacer X2
4.8 SN AR o

OPTIONAL PARTS

210386

FXX Carbon front damper stay 3.5 ‘@
FXX Biiseanimae 3.5

210387
FXX Carbon rear damper stay 3.5 O 4.8 copper hex ball
FXX BliiaEmEE 3.5




7. PARTS BAG E

|| || l

Coil spring 29mm X2
(silver)

wt i 29mm (iR)

1 A

|

Damper cylinder X4
R &

Cylinder cap X4

g

Rod guide cap X4
MRETE

Damper retainer x4
3hF e 2o 7 o S

Qil seal x4
R AE

Rod guide X4
HEBTERR

=

1)

|

Soft coil spring 29mm X2
(red)

AR 29mm (FL)

Il I

Piston rod x4
o] o

Piston X4
L E I

©

Damper adjuster x4
BRI

10.8X0.9 O-ring x4

OE
Damper O-ring P3 X4
EmaOm

<

E-clip X10
E Rz

il

M3 X5 screw X4
SRR

= DAMPER

ABEEYW Damper assembly

i 25 1H e

piston €

X4 3

damper O-ring €

piston rod @

rod guide €

Pull down piston and pour oil into cylinder.
Remove air bubbles by slowly moving
piston up and down.

U EEIAARH - (18 L TR HEERTEBE -

damper adjuster
o

s ~

+0ODE

E ) — = === — a===m  a==a = am=m  a=a —  — == — — — — [E ] s (= e r — == y — m==x r — — == — — = — — == — == sz == L — s == —_— a=mzm — — ] — — == =— = == — - = E ] y = = — ===  a==a =

oil seal

Pull down piston rod 4mm, attach oil seal and
absorb oil overflow with tissue paper.

Aeel D T 4mm g - & EAE T LIERE &R Eh -

@ shock spring

Front - Silver BiE#ECER
Rear - Red #ERAHH

FXX-DS 17



FRONT |

- BUMPER & BODY MOUNTS
BrIEEAR & EREEE

% PARTS BAG

TR M EEE

Ao HRAE 32

LBEEYW Bumper assembly

@ body support

Please set the body support highness

@ body mount

-=€| REAR

O body support

&

! 3
) o

e RN Y 40 ﬁ:\.%\ﬁ.
A .__.__.ﬁ.__......._.uu.ll? _ -\ .__wlh )

i RS ARE e

X

) 0

- ﬁ"/%ﬁ_

O 5 -

£t 7, )) )
i /A

e - uq\ -
@ s

O

A () N

Bumper X1
ety Bk

X N D
- . X O
m —
o o £ =
1 X Ef Q&= S
QK- e 19 Y e
- = ox T =
B i m = _|
i & g - e |2
) — ™ X o
5 & —
@ = o N \
o
. ] <t < i
X s S . . S
g o o .m Wﬁ Wﬂ N O =
o 0 o =3 &3 I s D Q S
g = & .m_. e = on = o 2
@ S 3 o = 4 2 = =
o P M & & X % 0 5 o
@ o o Q = o i D m.;...._
©| gd | | am = S 3
Wﬁ_ : 0 M hm
m & 9 o = - ~SE
© = = = S8z
u — SO &

FXXDS 18



7. PARTS BAG ﬂ

Servo horn 25T X1
25T fFRRHEE

Servo mount set X2
{RIRG HEPE

4.8 adjuster X2

|
©

4.8 HiiSER

04

©

©]

©

||

4.8 Copper hex ball X1
4.8 SIS AREE

3X5.8X3 spacer X1

151

3X6X0.5spacer X4

BR

3 X8X0.5spacer X1

A

M3 X6 screw X1
] SF T

M3 X8 screw X4
] SR ER &%

M3 %12 screw X1
e

M3 X 10 screw X2
JLEHER &R

AN

il

I

5 mH “ M3 X 25 screw X1

IEFHiRER

-« STEERING SERV0O, ESC, GYRO & RECEIVER
WrEhR, BFEEE PeifeE & U

ABIEFY Attaching steering servo

TR EE {F AR

ABTZW Steering servo assembly
W

Servo (not included) @

4.8 copper hex ball @

/

3X5.8%X3 6 /
spacer 5

e

T O S SIS . I SIS, EEE SIS SIS S S I SIS SIS G I S S SIS S S S S S SR S " S . — S —

ABEFXY Attaching servo saver turnbuckle
SR AR

ABTFY Servo saver turnbuckle assembly
AR IS

A M3x25

|
|
|
|
|
|
|
|
|
|
1 © 4.8 adjuster |
€ \ |
|
|
|
|
|
|
12.5mm :
O i | N

FXX-DS 19



AR hE P B RA T

PEMRRAIETE R -

X Please refer to gyro instructions for setting and installing.

25mm

R E PR

TR FERE

ABIEEY Attaching ESC
Q
Q
@&

F72
Open B

Close B

for openning.
RIAEFAER IR - ARIETIEE K140 48 26 ¢

% Notice the latch is in “open” position
L140 X W48 X H26mm. (not exceed)

SEBPIRIE R T A B A0ARAE A TR
‘ ‘
* Recommended hard battery measurement

LR

ABEXY Attaching battery

il EE RS EERTR |

X Please set reciever according to
its requirements.

L —
o)
2
@
O
Q
o)
=
o
o
=
<

FXX-DSs 20



FmhAa

1)
-
Lu
W
I
3
\

7. PARTS BAG

More details, please refer to MST website.

SRARHIEE - BRI - BOMBERATRE -
EZIFHEAE - RLER -

and power for tire choice.

¥ Please consider the environment
[ www.re-mst.com ]

FRONT |»

Al S ACERES

* Silver

CS-R Tire @

CS-RTire @

ey

(%) ()
) e -
o = S
<= @ @
= = s
el = .
& < =
E 3 2
o = @ A
c
L
O & L o
®© = < &
= % wi 5@
<L ® 18 %%
e 3
o
(K]
e
X
A
< . -
X m = mm
L =& ; _ 5 =
= W ie o 2 o E &
_nME G N wfu.ﬁm% %Tﬁ
& o g B coE =0
Ra .m - o —— N= =
X £
i g
©
o @ ....IH_
c = o
<3 o £
T - - O
== O _H |
%n D' |l||ll-\|.__
c H
o £ O _
g
T !
X _

FXX-Ds 21



F E ; DATE : SLUIRFACE : NOTE :
S ! ;
1/10 DRIFT CHASSIS VRIGINAE D] TING TRACK: GRIP:
— b | —=/—= Batte osition options
Cﬂﬁ:ﬂr “#_I_ (-I; Front wheel hubs yp P Rear wheel hubs
s 1% .’_': ' = 0 mm 0 mm
C]2? N =) : W M (] Tire: Tire:
D 15“ i [y Pn— T e, a——.
' === e
Il-',, ‘_”‘l—r_;'l_ll_.-f"jl-':!‘:ﬁl"\ z _.,‘-__::-"'-‘::T-: LA e LIS rant & '?Lﬂ-._.;
I — %

7 PIEAEY
TOINC
AL s

|

Lopienn
-
i LT

i
¥
|.i.*' o

|

\

Wheel:

Offset:

Toe-in: 0°

Rear upright

[

Ride height: _ 5 mm

GROUND

Front rollcenter

[] Diffuser

Motor Position: 0 mm

mm
=

—'|// 1_-__._._q1‘

Camber 5°

. | :-@]'-l\l—]'\' O Toe-in; _-3"
| =l
= =l
OLL 50000 "
T ——= I
o e e -
i GROUND ] Ride height _6 _mm
|
i Rear rollcenter
' 0 mm
. 0 O
|
]
]
|
: 0 mm T
|
: 3
]
]
1
: Rear lower arm
|
| Tl
|

00Q) 5
7 s ma 15

Rear diff

[ Gear diff
Diff oil

M Spool

1 Alum spool

Ballast:

Rear damper

Shock oil:  #300

Spring color:

28T xX 36T x 36 T

silver

Length: 63 mm Piston: @1

2 mm

Spring:_29 mm _@1.4 Piston hole:

Motor & ESC:

Gear A X Gear C X Big Bevel Gear — Gear B — Small Bevel Gear — Pinion Gear

17 T =

Battery:

3

Gear ratio

Length

=il
|

Shock oil:  #300

Spring:_ 29 mm @1.2

Length: 63 mm

Spring color:___red

Piston: (1.2 mm

Piston hole: 3

FXX-Ds 22



FXX-D S S Tai

1/10 DRIFT CHASSIS

GEAR RATIO =

S X{SEEEOTECHIOLOGS)

Pinion Gear 1st Reduction Gear |2nd Reduction Gear &1 aE NS RelET,

L= =

BiE 1R AR .; 3R

Gear C 36T PASSIVE GEAR | Gear A

Gear C | Big Bevel Gear
LN ERA 28T |&siC 36T 36T

B C 36T

ACTIVE GEAR | Pinion Gear . Small Bevel Gear

T Bl 20TERT 17T

Gear A 28T

* Please set the gear ration according to motor specifications,

E¥WA 28T envirements, and personal requirements.
Gear B 20T HIEREEEREENE - B0 - EFFR - METRERE -
E#B 20T &S EEMEBREEREERIL !

For Gear A 28T For Gear A 30T 210402
3rd Reduction rate. 3rd Reduction rate.
JRBEL SRBELL Small Bevel Gear 17T
Pinion 210362 210026 210034 210025 Pinion 210362 210026 210034 210025 ;
Gear 32T/18T 34T/18T EET”ET 40T/16T Gear 32T/18T 34T/18T 3?{]12” 40T/16T ke 17T
izt 1.78 Lo e [ 1.78 189N s lci (B 2150
18 4.98 5.29 5.93 7.00
19 4.72 5.01 562 6.63
20 4.48 476 5.34 6.30
21 427 453 5.08 6.00
22 4.07 433 4.85 573
23 3.90 414 464 5.48 ,
Big Bevel Gear 36T
K& 36T
* FORMULA
FE{ELEETE
GearA X GearC X BigBevel Gear = GearB -+ Small Bevel Gear =+ Pinion Gear = Transmission ratio
BBMA X ERC X Xk&® - @®HB - J@E - Bam = &EH

FXX-Ds 23



IS XeS LEERTECKH MOLOGY,

[=]2¥:[m] Max Speed Technology

WWWVW.NMC-MsSC.COrrm  #:s 3 @ E_ﬂ:' @Pmmm

[ facebook.com/MST.tw ] [m] SOYINK|
026073

FXX-D S

1/10 SCALE RC RWD HIGH PERFORMANCE DRIFT CAR

NSTRUCTIO
MANUAL




	FXX-D-S-instruction-manual_頁面_01
	FXX-D-S-instruction-manual_頁面_02
	FXX-D-S-instruction-manual_頁面_03
	FXX-D-S-instruction-manual_頁面_04
	FXX-D-S-instruction-manual_頁面_05
	FXX-D-S-instruction-manual_頁面_06
	FXX-D-S-instruction-manual_頁面_07
	FXX-D-S-instruction-manual_頁面_08
	FXX-D-S-instruction-manual_頁面_09
	FXX-D-S-instruction-manual_頁面_10
	FXX-D-S-instruction-manual_頁面_11
	FXX-D-S-instruction-manual_頁面_12
	FXX-D-S-instruction-manual_頁面_13
	FXX-D-S-instruction-manual_頁面_14
	FXX-D-S-instruction-manual_頁面_15
	FXX-D-S-instruction-manual_頁面_16
	FXX-D-S-instruction-manual_頁面_17
	FXX-D-S-instruction-manual_頁面_18
	FXX-D-S-instruction-manual_頁面_19
	FXX-D-S-instruction-manual_頁面_20
	FXX-D-S-instruction-manual_頁面_21
	FXX-D-S-instruction-manual_頁面_22
	FXX-D-S-instruction-manual_頁面_23
	FXX-D-S-instruction-manual_頁面_24

